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L] Tubos de Acero de México, S.A.
ena rls Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO
(52) 229 989 1100 tel

(52) 229 989 1600 fax

'NSPECTION CERTIFICATE 3.1 Number / Nitmero: Page / Pagina:
CERTIFICADO DE INSPECCION 3.1 19030572 1/6
(EN 10204 3.1:2004-1S0O 10474 3.1:2013) Date / Dia: June 19, 2019
Customer / Cliente: PLESA ANAHUAC Y CIAS. SA DECV. Customer’s Order Item / Orden Chente - [tem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta
28214 ITEM 2 N/A 269304/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMILESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED46/APRIL 2018, ASTM A106/19, ASTM A53/18, ASME SA106/2017, ASME SAS$3/2017 B/X42-1245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 75 Pcs/Pz Nominal Weight / Peso Nominal.
8.625 X 0.5 INCH SCH 080/ W.C XS 1969/ 2133 FT 1574245 FT 68431 542 LB 43 43 LB/FT
2191X 127 MM 6.00/6.50 MTS 479 830 MTS 31040.000 KG 64.64 KG/M
~ TENSILETEST/ENSAYO DETENSION
Specimen condition Specimen dimensions Test Y.5 UTs. Y.S/UT.S| Elongation / Alargamiento
Heat N° | Sample N° | Condiddn de la probeta Dimensiones de la probeta temp | Eul0.50%. Req.
Colada N°| Muestra N° | Ls Sc | Type| COr Size Area Temp. |Min: 290 Min: 415 Req. Max. Lo Obt.
Tipo Tamahio Seccion | ensayo | Max: — Maxc: — -
mm mm2 *C MPa MPa mm Yo

30283 63381 B AM Ss L 382X 1232 4734 RT 328 12 064 50.8 430

30286 63379 B AM Ss 15 382X 1363 5236 RT 328 501 0.66 038 4.0
AM: As manufactured / Segiin proceso de fabricacion Ls: Location of sample / Ubicacion de la muestra Ori: Orientation / Orientacion Sc: Specimen condition / Condicion de 1a probeta
B: Body / Cuerpo Max: Maximum / Maximo Req. Max: Required maximum / Maximeo requerido Ss: Strip specimen / Muestra rectangular
L longitudinal / Longitudinal Min: Minimum / Minimo Req: Required / Requerido U.T.S: Ultimate tensile strength / Resistencia
Lo: Initial length / Longitud inicial Obt: Obtained / Obtenido RT: Room temperature / Temperatura ambiente Y.S: Yield strength / Fluencia

Composition % / Composicion %

X 100 X 1008 X 10000 X 100
C |[Mrn| Si [Mo| Cr | P S V |[No | NN | Cu|Sn| Al [ i | As| B |Ca| N |[Ce t|Col t|Col 2|Col. 3
H Max | 27 | 124 - 15| 40| 30 | 30 | 80| - | 400 400| ~ -~ - - 10| —- — — 6 15 | 100
Min —~ 29| 10} — -~ - - - — — - - - - - - — — — — — —
Heat N° [ Sample N° |P Max | 27 | 124 | - 15| 40| 30| 30| 80 | — | 400] 400 | — - - - 10| - — — [ 15 | 100
Colada N° | Muestra N° Min - 29| 10 - - -~ — — -~ — — — - -~ -~ — — — — - — -
30283 00001 H 16 9% 18 S 12 13 18 4 0 920 170 11 17 0 S 1 8 69 37 04 04 | 434
Thes certicate 5 msued by a computenzed system and 1t s valid with electronic signature. On the ongmal certilicate the trade-mark green colored Este certificada se emite mediante sistema compltanzado y &5 validado con firma elecironica. Bl certificado onginal posee impreso ) 1ogo
*Teram" s stamped. In case the owner of the onginal certificate would release a copy of it, he must attest its conformity to the ofiginal one taking Tenans color verde. En caso de que ¢l poseedor del certificado. entregue ura copia, deberd garantizar la conformidad con el original haciéndese
upon hamself the resporsibiiity for any unlewful or not sllowed wse. Any alteration andior falsification will be subjected to the law. resporsable por cualquier usolegat o indebido. Cualquier alteracton yo falsificacion estard supeta o la ley.
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e na rls Carret. México Veracruz Km 433.7 SN
Deifino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO
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(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1 Number / Nimero. | Page / Pagina
CERTIFICADO DE INSPECCION 3.1 19030572 2/6
(EN 10204 3.1:2004-S0O 10474 3.1:2013) Date / Dia: June 19, 2019
Customer / Cliente: PLESA ANAHUAC Y CIAS. SA.DEC.V. Customer’s Order item / Orden Cliente - [tem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
28214 ITEM 2 N/A 269304/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface ¢ Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grade de acero: Ends / Extremos:
API SL ED46/APRIL 2018, ASTM A106/19, ASTM AS3/18, ASME SA106/2017, ASME SA53/2017 B/X42-1245/1290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 75 Pcs/Pz. Nominal Weight / Peso Nominal:
8.625 X 0.5 INCH SCH 080/ W.C XS 1969/2133FT 1574245 FT 68431542 LB 4343 LBFT
2191X 127 MM 6.00/6.50 MTS 479830 MTS 31040.000 KG 64.64 KG/M
[i5 A ey _ ___ CHEMICAL COMPOSITION / COMPOSICION QUIMICA -. : : £ |
Compoasition % / Composicion %
X 100 X 1000 X 10000 X 100
C Mn Si Mo | Cr P S 7 Nb Ni Cumjasa Al Ti As B Ca N |Ce. 1|Col. 1|Col. 2{Col. 3
H Max 27 | 124 | — 15| 40| 30 | 30 | 80 - 400 | 400 - - - — 10 - - - 6 15 | 100
Min - 29 10 | - - — - — — — — — — - — — - - — - - -
Heat N° | Sampie N® [P Max 27 | 124| - 15| 40| 30| 30| 8 | - 400 | 400 | — - — - 10 - — - 6 15 | 100
Colada N° | Muestra N° Min ~ 29| 10| - - - — - — - — — - — - — - - - - — -
3283 63381 il 17 9% 17 4 12 12 23 3 0 90 ¥ Y 1s o 4 1 11 62 38 03 03 | 423
30283 63382 B 17 97 17 4 12 12 22 3 0 0 17 10 i5 [} 4 1 ) 64 38 0.3 03| 23
30286 00001 H 16 97 k7 4 1t 13 18 4 0 &0 120 10 20 0 4 1 7 61 36 04 04 | 334
30086 63379 B 17 98 17 4 11 13 23 3 0 Y 120 10 19 [ 4 1 10 S6 38 03 03 | 333
30286 £3380) B 17 98 17 4 11 13 21 3 [} &0 20 10 19 0 4 1 9 4 38 03 03 { 333
Ce. 1. Carbon equivalent/Carbono equivalente Col. 2: SUMA Nb+V+Ti H: Heat / Colada Min: Minimum / Minimo
Col. 1: SUMA Nb+V Col. 3: SUMA Mo+Cr+Nn-Cu+V Max: Maximum / Maximo P: Product / Producto
~ THROUGH WALL HARDNESS / DUREZA EN EL ESPESOR R |
Required values Individuals / Individuales Average / Promedio Hardness type/Tipo de dureza:Rockwell
Valores requeridos Min:— | Max: 220 | Var: - Min: — [Max 220 Var -
Heat N° Sample N° Specimen condition Quad. Scale oD MW iD Var.
Colada N° Muestra N° Ls Sc Escala 1 2 3 [Avg.| 1 24 3 |Avg. | 1 2 3 | Avg.
30283 63381 B AM il HRBW | 7871 90| 1| 789 | /90| 793| 810| %00 | 787 | 79| 770 | T7s 24
3286 63379 B AM 1 HRBW 77| 74| 774 773 785| 790| 788 788 | 778 | 776 | 785 | 780 15
Th certificate & mued by & computenzed system and it & vahid with electronic signature. On the onginal certlicate the frade-mark green colored Este certificado se emite mediante sistema computanzado y & vahdado con firma elecironica. B cerlilicado onginal posee impresa ¢ logo
*Tenars" = stamped I case the owner of the onginal certificate would release a copy of it, he must attest its conformity to the onignal one taking Tenans color verde. En caso de que el paseedor ded certificado g copea, deberd garantizar la conformidad con el oniginal
upon hirmself the responsitsiity for any uniawiul or not allowed uze Any aiteration andior faisification will be subjected o the lnw. esponsable por cualquier 10 ilegal o indebido. Cualqueer ahteracién yo falsificacion estard sujeta a s ley.




N Tubos de Acero de México, S.A.
ena rls Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
(52) 229 989 1600 fax

INSPECTION CERTIF'CATE 3-1 Number / Niimero: Page / Pagina:
CERTIFICADO DE INSPECCION 3.1 19030572 3/6
(EN 10204 3.1:2004-150 10474 3.1:2013) Date / Dia: June 19, 2019
Customer / Cliente: PLESA ANAHUAC Y CIAS. SA.DEC.V. Customer’s Order ftem 7 Orden Cliente - ftem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
28214 ITEM 2 N/A 269304/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED46/APRIL 2018, ASTM A106/19, ASTM AS3/18 ASME SA106/2017 ASME SAS3/2017 B/X42-1245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule ¢ Cédula: Length / Longitud: Quantity / Cantidad: 75 Pes/Px Nominal Weight / Peso Nominal:
8.625 X 0.5 INCH SCH 080/ W.C XS 19.69/ 2133 FT 1574 24S FT 68431.542 LB 43.43 LBFT
2191X 127 MM 6.00/6.50 MTS 479830 MTS 31040.000 KG 64.64 KG/M
e il THKOUGI:I.MVAEI&HARDNESST/?DUREZAE_N:EEESBESOR;F s
AM: As manufactured / Segiin proceso de fabricacion 1D: Internal diameter / Didmetro interno Min: Minimum / Minimo Quad: Quadrant / Cuadrante
Avg: Average / Promedio Ls: Location of sample / Ubicacién de la muestra MW: Middle wall / Centro Sc: Specimen condition / Condicion de {a probeta
B: Body / Cuerpo Max: Maximum / Maximo OD: Outside diameter / Didmetro externo Var: Variation / Variacion '
=TT - T3 __. - e R = 7 < , \.——u-u— i ¥ re ]
P ~_ FLATTENING TEST/ ENSAYO D ST SR
Standard / Norma: / Standard / Norma: /
HeatN° | Sample N° | Ls St Result Heat N° | Sample N° | Ls Sc Resuft
Colada N° | Muestra N° Resultado Colada N° | Muestra N° Resultado
30283 63381 B AM Good / Bueno 30286 63379 B AM Good / Bueno

AM: As manufactured / Segin proceso de fabricacn

Ls: Location of sample / Ubicacion de la muestra Sc: Specimen condition / Condicidn de la probeta l

Pressure / Presion Time / Tiempo Results / Resultado
Unit / Unidad. Value / Valor Seconds / Segundos
mpa 205 5 Satisfactory / Satisfactorio
Thes certificate & swued by a computerzed system and it s vahid with electronic signature. On the onginal cerblicate the frade-mark green cokored Este certificado se emite mediante sate %y & valiiado con Tirma electronica. Bl cerbificado anginal posee mpreso &l Igo
“Tenars”™ is stamped. In caze the owner of the oniginal certificate would refease a copy of t, he must attest its conformity to the original one taking Tmmmmm*mdmum entregue una copxa, deberd garantizar la conformidad con &l original haciéndose
upon himgelf the responsibility for any unlewful or not allowed use. Any alteration andior faksification wall be subjected to the law. = por cualqus gal quier alteracsin o lalsificacsin estara sujeta a la ley.
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1

Number / Nitmero:

19030572

Page / Pagina:

4/6

(EN 10204 3.1:2004-1SO 10474 3.1:2013) Date / Dia: June 19, 2019

Customer / Cliente: PLESA ANAHUAC Y CIAS. SA DECV. Customer’s Order Item / Orden Cliente - [tem: Customer’s Reference / Ref. del Cliente: | Manufacturer's Works Order N° / Confirmacion de Venta:
28214 TTEM 2 N/A 269304/02

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SL ED46/APRIL 2018, ASTM A106/19, ASTM AS53/18, ASME SA106/2017, ASME SA53/2017 B/X42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 75 Pes/Pz Nominal Weight / Peso Nominal:

8.625 X 0.5 INCH SCH 080/ W.C XS 19.69/2133 FT 1574245 FT 68431542 1B 4343 LBFT

2191X 127 MM 6.00/ 6.50 MTS 479830 MTS 31040.000 KG 64.64 KG/M

- HEAT TREATMENT / TRATAMIENTO TERMICO

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamiento del tratamiento térmico: nfa
Temperature Scale / Escala de Temperatura: n/a

ELECTRIC ARCFURNACE-1 ADLE FURNACE-QONTINUOUS CASTING MACHINE.

ADUMINTUM FULLY KHI ED STEEL, FINE GRAIN PRACTICE

THE LADLE FURNACE PRACTICE INCLITDES ARGON RINSE AND FINAL INJECTION OF CALCIUM SILICIDE WIRE
FOR MICROINCLUSION SHAPE CONTROL

MATERIAT FREE FROM MERCURY CONTAMINATION

MATERIAL FREE FROM RADIOACTIVE CONTAMINATION

Type
Tipo
AsRolled
s i IENTARY INFORMATION / INFORMACION SUPLEMENTARIA W e
Supplementary Information
Informacén Suplementaria
MELTED AND MANUFACTURED BY TENARIS TAMSA - MEXICO FUNDIDO Y FABRICADO POR TENARIS TAMSA - MEXTCO
mmm FABRICACION DEL ACERO:

HORNO DE ARCO EI ECTRICO- HORNO DE AFINACION-MAQUINA DE COLADA CONTINUA

ACERO CALMADO CON ALUMINIO, PRACTICA DE GRANO FINO

LA PRACTICA EN EL HORNO DE AFINACION INCLUYE AGITACION POR ARGON E INYECCION FINAL DE SILICTURO
DE CALCIO PARA ORTENER UNA FORMA GLOBULAR DE EVENTUALES MICROINGE 1SIONES

MATERIAL LIRRE DE CONTAMINACION DE MERCURIO

MATERIAL LIBRE DE CONTAMINACION RADIOACTIVA

MANUFACTURING PROCESS OF PIPE: FABRICACION DEL TURBO:

SEAMLESS HOTROLLED LAMINADO EN CALIENTE SIN COSTURA

NOT REPAIRED BY WELDING NOREPARADO POR SOLDADURA

NON DESTRUCTIVE TEST (NDT): SATISFACTORY ENSAYO DE CONTROL NO DESTRUCTIVO (CND): SATISFACTORIO
INSPECTION METHOD: METODO DE INSPECCION:

Th certilicate & maued by 2 computenzed system and 1t 5 valid with electronic signature. On the onginal certificate the rade-mark green colored
*Terars” i stamped. In case the owner of the original certificate would release a copy of i, he must attest its conformity to the original one taking

Este certificado se emite medsante sstema ¥ & vaidado confirma clecironica. E certilicado onginal poses impreso e Bgo
Tmmiu'verde Enmdemdmddmhdom , deberd ga la conformdad con e original hacéndose

upon himself the resporusibility for any rhul or not aliowed e, Ary alteration andior falsif will be subected 1o the law.

por cualquier o degal o indebido. Cualquies alteracion yio falsificacion estard sujeta a la fey.

s
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1

(EN 10204 3.1:2004-1SO 10474 3.1:2013)

Number / Nbmero:

19030572

Date / Dia: June 19, 2019

Page / Pagina:

5/6

Customer / Cliente: PLESA ANAHUAC Y CIAS. SA DEC.V. Customer’s Order item / Orden Cliente - [tem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
28214 TTEM 2 N/A 269304/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipa de Producto: Surface ¢ Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED46/APRIL 2018, ASTM A106/19, ASTM A53/18, ASME SA106/2017, ASME SA53/2017 B/X42-1.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 75 Pes/Pz Nominal Weight / Peso Nominal:
8.625 X 0.5 INCH SCH 080/ W.C XS 1969/ 2133 FT 1574245 FT 68431542 1B 43 43 LB/FT
219.1X 127 MM 6.00/6.50 MTS 479830 MTS 31040.000 KG 64.64 KG/M
[ SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA o Vel ]
Supplementary Information
Informacion Suplementaria
EMI - MPIL EMI - MPI
VISUAL INSPECTION INSPECCION VISUAL
DIMENSIONAL INSPECTION INSPECCION DIMENSIONAL

ELECTROMAGNETICINSPECTION - 10% OD. & ID. LONG. & TRANSV.

MATERIAL ACCORDING TO ANSINACE MRO175450 15156-2: 2015 AND ANSINACE MROI0ISO 17945: 2015
ONLY FOR HARDNESS 22 HR.C MAX. (99 HRBW).

TAMSA REF: 853366

INSPECCION ELECTROMAGNETICA - 10% O.D. & ID. LONG. & TRANSV
MATERIAL DE ACUERDO A ANSYNACE MROI7SISO 15156-2- 2015 Y ANSUNACE MROIBISO 17945: 2015

Heat N* Quantity
Colada N° Cantidad
{Pieces)
30283 51

Nominal weight per pipe

Longitud promedio por tubo Peso nominal por tuba
{ft) {m} (Ib/ft) {kg/m)
2099 6398 43 469 6469

The certificate & Bsued by a computenzed system and it & vahid With electronic signature. On the onganal certificate the irade-mark green colored Este certihcada se emite med fanzado y €5 vahded mﬁm:lndﬂrn Emrmadnwgrnﬂpmwﬂw:
*Tenarms” i stamped. hmhmdhwyﬁuﬂ&mﬂmﬂ“amd&hmmmmﬂhﬂwmhwndmm Tenans color verde hm&uelmddmﬁu:h entre formidad con el onginal haciéndose
upon himzelf the bility for any unlawful o not allowed wze. Any alteration and/or falsfication will be subected to the law. esponsable por cualguier uzo legal o indebido. Cuslqus yb" ficacib mm-ulq




- Tubos de Acero de México, S.A.
ena rls Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 989 1600 fax

lNS PECTION CERTIF|CATE 3.1 Namber / Ninero: Page / Pagina:
CERTIFICADO DE INSPECCION 3.1 19030572 6/6
(EN 10204 3.1:2004-1SO 10474 3.1:2013) Date / Dia: June 19, 2019
Customer / Cliente: PLESA ANAHUAC Y CIAS_ SA.DECYV. Customer’s Order Item / Orden Cliente - ftem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
28214 TTEM 2 N/A 269304/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED46/APRIL 2018, ASTM A106/19, ASTM AS53/18, ASME SA106/2017, ASME SAS3/2017 B/X42-1.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 75 Pcs/Pz Nominal Weight / Peso Nominal:
8625 X 0.5 INCH SCH 080/ W_.C XS 19.69/2133FT 1574245 FT 68431 542 1B 43 43 LBFT
2191 X 127 MM 6.00/ 6.50 MTS 479.830 MTS 31040.000 KG 6464 KG/M
This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with |Por el presente certificamos que el matenal aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a dedaration of onigin. acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una dedaracion de origen.
CUSTOMER . THIRD PARTY TENARIS QUALITY DEPARTMENT SIGNATURE
INSPECTION COMPANY / /'7 %
COMPARIA DE INSPECCION - : 2
I Gl
NO APLICA -
Employee Name: N/A QUALITY CERTIFICATION DEFT. CHIEF OF QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
Israel de la Cruz Martinez Angel César Aleman Gil
This certilicate & rsued by a computerzed system and it & vakd with electronic sgnature. On the onginal certiicate the trade-mark green colored Fste certificado se emite mediante sistema computanzado y €5 vahdado con firma electronica. Bl certincado onginal poses Mpreso & 0go
*Tenars” & stamped. In case the owner of the original certificate would release a copy of i, he must attest its conformity to the original one taking melwwrd: En casn de queel pumnhdelmhﬁuch ernw.-uumpu, deberd garantizar la conformidad con &f original hacéndose
upon himself the resporsibility for any uniawful or not aliowed use Any alteration andlor falsification will be subjected to the law. poreable por cualquier Lo ilegal o indebido. Cualquier it yo Talsificacién estard sujeta & la ley.




